
 

National Decentralized Water Resources  
Capacity Development Project 

Creative Community Design and  
Wastewater Management 

University of Rhode Island Cooperative Extension 
Kingston, Rhode Island 

March 2004 



Creative Community Design and 
Wastewater Management 

 

Submitted by the 
University of Rhode Island 
Cooperative Extension 
Kingston, RI 

 
NDWRCDP Project Number: WU-HT-00-30 

National Decentralized Water Resources Capacity Development Project 
(NDWRCDP) Research Project  

Final Report, March 2004 

 

 

NDWRCDP, Washington University, Campus Box 1150 
One Brookings Drive, Cupples 2, Rm. 11, St. Louis, MO 63130-4899 



DISCLAIMER 

This work was supported by the National Decentralized Water Resources Capacity Development 
[...]
approvals for specific areas. ATUs that do not incorporate time dosing in their treatment trains 
will not be able to store peak surge flows from a building and pose an inherently higher risk to 
treatment failure and drainfield clogging or overloading. Most ATUs have fairly small footprints, 
that provide the advantage of fitting in tight spaces because the treatment unit itself may be 
located within the septic tank. Generally, they have a somewhat lower initial capital cost than 
other technologies. However, their operation and maintenance costs tend to be higher than other 
technologies, especially where electricity costs are high (because the blower motors run 
continuously). In addition to the cost to operate them, noise from blower motors may be an issue 
for some homeowners or neighbors to consider. Lifecycle costs should factor in all expected 
costs, including long-term operation and maintenance costs, before a particular system is selected 
for a site. 

Special-Use Alternatives 

Special-use alternatives can include composting and incinerating toilets, which might be used in 
certain situations, either by homeowner choice in the case of composting toilets, or on a difficult 
site in the case of incinerating toilets. Both of these systems treat only the black water (feces and 
urine) component of the waste stream. In each case a separate gray water septic system is needed 
to treat the other wastewater, which increases costs and makes these options less attractive. 
Although incinerating toilets may be used for repairs, composting toilets are difficult to retrofit 
and are more suitable for new construction. Both of these technologies require a reasonable 
amount of lifestyle adjustment and with composting toilets, active management of the 
composting process. This added effort may be beyond the level of involvement that most 
homeowners expect to devote to their systems. Perhaps the most common application of 
composting and incinerating toilets has been for seasonally-used vacation homes or cottages, 
where flows are typically isolated to short periods of time. 

Additional Treatment Component—Ultraviolet Disinfection 

The treatment train approach to system design is flexible, which enables additional components 
to be added as needed. One unit, now being used more commonly when separation distances to 
wells are inadequate, is the ultraviolet light disinfection (UV) unit. A UV unit is normally 
included in a pump chamber following treatment and before final discharge to the leachfield. 
These units have proven effective in eliminating bacteria. A high level of BOD and TSS removal 
is required, however, before a UV unit can be included as a component of a system. In addition 
to regular maintenance and replacement of lamps as needed, an adequate alarm system needs to 
be employed to safeguard against lamp outages or power interruptions. 

2-20 



 
Understanding Decentralized Wastewater Systems 

Alternative Drainfields 

Alternative drainfields used with innovative technologies will fit into the landscape, treat 
wastewater far more effectively, and last longer than a conventional drainfield. There are two 
drainfield options typically used that are both pressure dosed for uniform wastewater 
distribution. Shallow pressurized drainfields, which are placed in the upper soil layers for 
maximum wastewater treatment by natural soil processes, are located about 8 to 12 inches from 
the ground surface and can be used when the water table is between 2.5 and 4 feet from the 
ground surface. Shallow drainfields (a variant of low-pressure pipe type drainfields) are used in 
many regions of the United States. 

Figure 2-19 shows a shallow narrow drainfield being installed. Pressurized flow lines are 
shielded with 12-inch polyvinyl chloride (PVC) pipe cut lengthwise, with at-grade inspection 
ports located at regular intervals. Shallow drainfields are typically placed 8 to 12 inches below 
the ground surface to take advantage of biochemically active upper soil layers for microbial 
nutrient removal and plant uptake. 

Figure 2-19 
Installation of a Shallow Narrow Drainfield 

Figure 2-20 shows a shallow narrow drainfield following a recirculating media filter. The 
drainfield is visible as the area with greener lawn, also showing additional nutrient uptake by 
plants. In this area the drainfield helps protect local drinking water wells and coastal pond water 
quality. 

2-21 



 

Understanding Decentralized Wastewater Systems 

 

Figure 2-20 
Shallow Narrow Drainfield Following a Recirculating Media Filter 

Figure 2-21 shows a shallow narrow drainfield that serves a restaurant and retail/office complex 
that generates 2,700 gallons per day of wastewater. The lines shown are ready to be covered with 
12-inch native backfill. 

Figure 2-21 
A Shallow Narrow Drainfield That Serves a Restaurant and Retail/Office Complex 

2-22 



 
Understanding Decentralized Wastewater Systems 

Bottomless sand filters have been used to treat raw septic tank effluent in several west coast 
states with good success. In Rhode Island, bottomless sand filters provide a raised bed for final 
wastewater treatment and dispersal of advanced treated effluent (which must meet BOD and TSS 
standards of 30 mg/l each). These systems are easily installed with little site disturbance and 
maximize separation distance to groundwater. As a result, they are often ideal for repairs where 
water tables are near the surface and where small lot size restricts other options. 

The raised bottomless sand filter system shown in Figure 2-22 serves a single-family home, and 
was installed as a repair to a failed cesspool. This older bottomless sand filter design serves as a 
final treatment and dispersal zone. The bottomless sand filter system shown in Figure 2-23 
serves multifamily and commercial use in a village center. 

Figure 2-22 
Raised Bottomless Sand Filter Following a 
Recirculating Media Filter (single-family home) 

Figure 2-23 
Bottomless Sand Filter Following a Recirculating 
Media Filter (multifamily/commercial use) 

2-23 



 

Understanding Decentralized Wastewater Systems 

Shallow narrow drainfields and bottomless sand filters are both alternatives that can substitute 
for the raised gravel fill system discussed earlier and provide much better treatment with minimal 
site disturbance. The typical separation distances to boulders, land slopes, and trees and shrubs 
that apply to conventional drainfields are usually relaxed with these options, which provides 
greater flexibility in siting. 

In some cases, conventional gravity-fed drainfields are used with advanced treatment. In addition 
to more site disturbance, a real water quality concern is that highly treated wastewater is likely to 
leach quickly through the soil without build-up of a microbial mat to slow effluent for better 
treatment. As a result, rapid infiltration over a small footprint can increase the risk of 
groundwater contamination locally. Mixing and matching alternative technologies in a treatment 
train to achieve a desired treatment level or standard is easy; however, the technologies must 
compliment whatever components come before and/or after it. 

Alternative Collection and Treatment for Cluster Systems 

This section includes information about alternative collection and treatment for cluster systems, 
including: 

• Large flow systems 

• Collection systems 

– Gravity sewer 

– Grinder pump pressure collection 

– Septic tank gravity and pressure collection 

Large Flow Systems 

Advanced treatment systems can be sized to treat waste from clusters of two or three homes or 
an entire neighborhood while still using a soil-based leaching system for final treatment and 
dispersal. Cluster systems that use advanced treatment systems can achieve high levels of 
treatment and recycle effluent to the same watersheds, thereby replenishing groundwater supplies 
and maintaining stream flows. In contrast, most conventional centralized collection and 
treatment systems typically discharge directly to surface waters without these benefits, often 
transferring wastewater to a downstream subwatershed or an entirely different basin from the 
original source of the water supply. As with any soil-based leaching system, attention must be 
paid to careful site evaluation and soil suitability, although onsite leaching systems are being 
successfully used for large flow cluster systems. 

Selecting the right type of treatment system for a large flow cluster system is highly specific to 
the site. The key factors to consider include: 

• Development density 

• Treatment level needed to protect local resources and overcome site constraints 

2-24 



 
Understanding Decentralized Wastewater Systems 

• Land area and siting constraints 

• Overall life cycle cost considering both construction and long-term maintenance 

With decentralized cluster systems, the wastewater treatment technologies identified previously 
can be evaluated, often using zones that can be phased in over time and modular treatment units 
to accommodate larger flows. In general, at flows of 10,000 to 50,000 gallons per day, large 
recirculating sand filters and modular technologies may still be used, but pre-fabricated 
mechanical treatment units may also become cost effective (H R Consultants, 1998; University 
of Minnesota Extension Service, 1998). Examples of pre-fabricated units available from various 
manufacturers include: 

• Fixed activated sludge treatment systems 

• Trickling filters 

• Rotating biological contactors 

• Sequencing batch reactors 

• Membrane filtration systems 

Engineered treatment units can be specifically designed to treat certain types of contaminants 
such as BOD, grease, and nutrients. Treatment technologies such as membrane filtration systems 
are capable of reducing nitrogen to levels as low as two to three mg/l. Site design considerations 
also come into play in selecting the appropriate type of system to meet specific challenges. For 
example, some treatment units such as rotating biological contactors are typically housed in a 
garage or barn. Others, such as the sequencing batch reactor, can be located underground using 
little space but requiring deep excavation.  

A review of local and county approvals for cluster systems can provide insight on the approved 
systems most commonly used and presumably cost-effective for a particular area. A review of 
the Rhode Island Department of Environmental Management (RIDEM) wastewater permit 
applications for large-flow alternative treatment systems (design flow 1,000 gallons per day or 
greater) for the period 1995 through 2003 indicates that the media filters and fixed activated 
sludge units described previously are most commonly used for systems in the 1,000 to 5,000 
gallon per day range. These smaller systems comprise 67 percent of all large-flow alternative 
wastewater treatment system permits issued for this period. Many of these are modular, which 
enables system sizing to accommodate present needs and the ability to incorporate additional 
units as needed. These smaller systems are commonly paired with alternative drainfields, using 
either shallow trench designs or bottomless sand filters for final wastewater treatment and 
dispersal. In the 10,000 to 40,000 gallon per day range RIDEM applications show that 
recirculating sand filters and self-contained treatment units are commonly used, including fixed 
activated sludge systems, trickling filters, sequencing batch reactors, and rotating biological 
contactors. At larger flows a variety of alternative or conventional soil-based leaching systems 
may be used, including pressurized shallow trenches, conventional drainfield trenches, flow 
diffusers, and lagoons. 

2-25 



 

Understanding Decentralized Wastewater Systems 

The maximum size cluster system installed in Rhode Island has been in the 40,000 gallon per 
day range. Elsewhere in New England, cluster systems of 20,000 to 80,000 gallons per day are 
more common, with a few approaching 200,000 gallons per day. (personal communication, 
Keith. Dobie, F.R. Mahoney & Associates). At flows of 100,000–200,000 gallons per day and 
greater, advanced treatment systems supporting water reuse and recycling may become feasible.  

Several commercial centers, resorts, and stadium complexes have been built in New England that 
take advantage of cluster systems to generate high-quality wastewater that is stored and reused 
internally for toilet flushing, thereby reducing both water demand and wastewater leachfield 
requirements. Although recycling systems have been used more extensively in arid areas, 
summer water shortages and growth pressures, combined with growing demands for clean water 
are making reuse and recycling systems increasingly cost-effective even in the humid Northeast. 

Collection Systems  

Collection systems are not considered a treatment system, but rather a way to collect and transfer 
wastewater to a treatment unit from one or more discharge locations.  

Gravity Sewer 

The conventional wastewater collection method used by most sewered communities is a network 
of large diameter pipes that use gravity flow (Figure 2-24).  

Figure 2-24 
Gravity Sewer Collection System 

Excavation costs are high because of the size of the lines, the great depth often needed to 
maintain gravity flow, and the necessity of placing manholes at regular intervals. Pump stations 
are used at intervals to pump up to a higher point where needed. Sewer lines are prone to leakage 
and must be maintained and sealed as needed. 

Groundwater infiltration is often a greater concern than effluent leakage from the pipe. 
Groundwater that flows into cracked or poorly sealed pipes diverts groundwater to the treatment 
plant, using up valuable capacity. Just as importantly, groundwater diversion lowers water tables 
and can seriously impair stream habitat and water quality. According to EPA, (1997) wastewater 

2-26 



 
Understanding Decentralized Wastewater Systems 

collection and treatment using conventional gravity sewers is generally more cost-effective when 
lines are concentrated at about 100 houses per mile, where a good business and industrial base 
exists, and where distance to a main sewer line is within five miles. 

Grinder Pump Pressure Collection 

Pressure collection includes small-diameter pressurized lines that are used to convey wastewater 
to a central treatment facility. The lines generally follow topography, which eliminates the need 
for deep excavation to maintain gravity flow. Instead of a septic tank, each house has a tank that 
houses a grinder pump (Figure 2-25). When the tank fills, the pump grinds the waste into a slurry 
which is discharged to the pressure line. 

Figure 2-25 
Grinder Pump Pressure Collection System 

Grinding solids tends to wear out components, so grinder pumps generally have higher 
maintenance needs than effluent pumps. Larger prefabricated treatment units, such as those 
described previously, often use this method rather than separating solids with a septic tank at 
each site. Where large flows include high-strength commercial waste, blending wastewater flows 
from various sources can keep overall waste strength low, which improves treatment efficiency. 
Because solids are not retained in a septic tank, treatment units that use this method will generate 
relatively large amounts of sludge, which must be separated, dewatered, and disposed of 
regularly. 

Septic Tank Effluent Gravity and Pressure Collection  

Septic tank effluent gravity (STEG) tanks trap and retain solids at the point of discharge and 
transfer by gravity flow relatively clear effluent to the next treatment stage (Figure 2-26). Septic 
tank effluent pump (STEP) tanks do the same thing but instead pump the effluent because the 
treatment unit may be at a different elevation where gravity is not feasible. Both of these 
methods can have the benefit of moving only relatively clear effluent and keeping solids in tanks 
[...]
advantage of splitting the flow into several smaller systems as opposed to one large system is 
that risk potential of a catastrophic failure effecting all of the homes is lowered, yet the 
homeowners still realize the cost benefits associated with a shared system. In addition, the 
smaller systems can fit into tighter available space. 

The conceptual design for this case study, as shown in Figure 3-70, depicts the district layout, the 
collection network, and the treatment trains for each district. The individual septic tanks (A) at 
each home achieve solids retention and settling, the recirculation tank (B) and recirculating 
media filter (C) lower wastewater strength, and treated wastewater is dosed to a shallow narrow 
drainfield (D) located in the commonly-owned open space. 

3-54 



 
A Creative Vision: The Planning and Design Scenarios 

A
B

CD

Figure 3-70 
A Wastewater Treatment Option for an Historic Village 

Alternative Wastewater Collection Demystified 
 
The traditional method of collecting wastewater is to transfer both liquid and solid material in a 
large-diameter gravity sewer collection pipe to a low point on the landscape where either a 
treatment facility or a pump station is located. This collection method typically results in solids 
being transported long distances to a processing point. With a septic tank effluent gravity 
(STEG) collection system, the tank traps solids and only the liquid portion of the waste stream is 
transferred to the treatment location. Moving relatively clean water is easier, more efficient, and 
usually minimizes maintenance problems. In addition, size of transport pipe, depth of pipe burial, 
cost of materials and excavation, and ease of installation are all less or easier with STEG 
collection than with traditional large-diameter sewers. These factors translate into a less-costly 
treatment system. This approach also enables in-fill development in villages where lots may be 
large enough for a house and reasonable size yard, yet too small to adequately fit a septic system. 
With affordable alternative collection systems like STEG, wastewater from the in-fill and 
existing development can be transferred to a parcel where there is space available to treat and 
disperse wastewater. 
 
With most treatment systems it is usually more efficient to treat solids and wastewater as close to 
the point of generation as possible. In the above example, the STEG tank is also the location 
where solids decomposition will occur. This solids storage and decomposition process places 
less treatment demand on the next treatment step and helps keep the amount of solids handling to 
an absolute minimum.  

3-55 



 

A Creative Vision: The Planning and Design Scenarios 

A wastewater management worker would simply probe the STEG tanks to monitor solids 
accumulation, clean the effluent filters on a periodic basis, and watch for telltale signs that would 
indicate if a household’s discharge practices may be having a potentially adverse effect on the 
treatment system. If problems are detected, then corrective actions can be taken before they 
develop into major treatment problems. When solids (sludge and scum) levels in STEG tanks 
reach 35 to 50 percent of the tank working volume, then the wastewater service provider would 
schedule a pump out. Systems managed this way place less of an organic solids treatment burden 
on the municipal treatment plant receiving the septage. 
 
If wastewater cannot flow by gravity, then a septic tank effluent pressure (STEP) collection 
system can be used. These collection systems function similarly to STEG, but wastewater is 
pumped to the next treatment process instead of flowing by gravity. 
 

Real-World Supporting Examples for Rebuilding an Historic Village 

Three real-world supporting examples for rebuilding an historic village are provided in this 
section. The examples are: 

• Neighbors cooperating on a shared wastewater solution 

• Conservation development to preserve open space 

• A cluster system serving a new neighborhood 

Neighbors Cooperating on a Shared Wastewater Solution 

In this simple, small-scale supporting example, four neighbors found a solution to their failing 
septic systems by joining together to create one shared alternative system with a common 
treatment unit and drainfield installed on one of the larger backyards. This real-world alternative 
system approach met creative community design goals by helping to maintain the natural 
features of the neighborhood while revitalizing the wastewater infrastructure. Rebuilding older 
neighborhoods invariability means finding solutions for existing failed or substandard systems 
clustered on small lots. A treatment system serving new infill development or growth at the edge 
of an existing village might be able to tie in to existing homes if service, maintenance, and legal 
agreements can be arranged. 

In many cases, however, treatment solutions for existing development need to be found 
separately. For instance, new construction timing may not meet immediate repair needs or 
connecting wastewater lines may be too distant or obstructed by wetlands or ledge. A major 
stumbling block for collective wastewater treatment for existing development is that all parties 
must be ready and willing to become part of the shared system, financially able, and capable of 
reaching agreements on liability and maintenance issues. 

In this real-world example, the neighborhood consists mostly of one-fourth-acre lots with 
municipal water service. Soils in this area tend to be sandy with rapid permeabilities. 
Topography is fairly flat with high water tables approximately 3.5 feet below grade.  

3-56 



 
A Creative Vision: The Planning and Design Scenarios 

Existing septic systems in this neighborhood consist mostly of cesspools and steel tanks with old 
and inadequately sized bed type drainfields. These lots are located on a broad peninsula that 
extends into a large embayment that is sensitive to nitrogen inputs and seasonally closed to 
shellfishing. The conventional repair solution would have been a septic tank followed by a raised 
drainfield. This solution would have resulted in extensive tree removal, filling and regrading 
with little removal of nitrogen. With sandy wet soils, a risk of pathogen movement to coastal 
waters existed. 

With tight lot zoning and problem lots so close together, this situation was a prime candidate for 
a small shared collection and treatment system. One of the homeowners faced with a failed 
system owned a double lot (one-half acre) that they wanted to remain as open space. This family 
was also receptive to using their extra lot as a treatment zone lot and having some neighbors 
partner on a shared system. This homeowner received a tax break from the city because the lot is 
no longer buildable. 

The system selected consists of a 2,000 gallon per day recirculating media filter and a shallow 
narrow drainfield as a final treatment and dispersal zone. As Figure 3-71 shows, wastewater first 
flows into individual septic tanks (serving as either STEP or STEG tanks) at each of the four 
participating homes (A). Effluent only is transferred from these individual tanks through small 
diameter pipes, which required minimal excavating with light machinery, and minimized site and 
tree disturbance. The rest of the treatment system is located on the treatment zone lot. 
Wastewater from all the individual STEP or STEG tanks flows to a recirculation tank (B) located 
on the treatment zone lot. Wastewater recirculates from the recirculation tank to the recirculating 
media filter (C—outlined in blue). Final treated wastewater is dosed to a shallow narrow 
drainfield (D—outlined in green). Unlike conventional drainfields, the shallow narrow drainfield 
can be installed closer to trees and shrubs saving existing mature vegetation on the site. Currently 
this system is operating at approximately 70 percent of its design flow capacity. 

STEP Tank 1

House #1
STEP Tank
flow from
Houses 3 and 4

Sequencing Valve

4 X 4 X 4
Drainfield
Pump Tank

STEG Tank
House  #2

B
CA

D

Figure 3-71 
Shared Recirculating Media Filter System That Serves Four Homes 

3-57 



 

A Creative Vision: The Planning and Design Scenarios 

Conservation Development to Conserve Open Space 

A real-world supporting example of using conservation development principles and an 
alternative collection and treatment system to preserve large amounts of open space is the 
Donovan’s Farm project in Norwell, MA. The Donovan’s Farm project began when the town 
decided to buy a 175-acre estate to preserve an historic farmstead and the surrounding meadows. 
A wooded portion of the property was slated for development to recoup some of the public 
investment and provide much-needed housing for seniors. Guided by a master plan and design 
guidelines, a 40-acre parcel was sold to a developer, of which only one-third was cleared to build 
the new village of 40 homes (Figure 3-72).  

Figure 3-72 
The 40 Homes at Donovan’s Farm Are Gathered Along an Old-Fashioned Village Street 

Houses are detached, with shared driveways, close together but surrounded by protected open 
space, through which trails will connect to a town-wide recreational system. As a result of a 
favorable housing market, the town was able to keep over 150 acres in permanent conservation, 
and provide some needed diversity in its housing stock, while making a profit on the project. 
Wastewater from all the homes is piped to a cluster treatment system that uses a pre-fabricated 
fixed film, sequencing batch biofilter. The wastewater is first collected in a dual-chamber septic 
tank, from which it cycles through a separate pump chamber and two treatment unit reactors. 
Once a batch of effluent has received the necessary amount of treatment, it is discharged to a 
drainfield (Figure 3-73). 

Drainfield

Treatment 
Unit 

Figure 3-73 
Layout of the Donovan’s Farm Conservation Development 

3-58 



 
A Creative Vision: The Planning and Design Scenarios 

A Cluster System Serving a New Neighborhood 

The Littles Hill new residential cluster subdivision in Georgetown, MA demonstrates how 
advanced treatment systems can support a new residential neighborhood that is an expansion of 
an existing town growth center. This development is relatively large, containing 45 
four-bedroom homes that produce a total of 19,800 gallons of wastewater per day. The 
subdivision has clustered one-acre lots, with a two-acre average density, and public water 
(Figure 3-74). Fifty percent of the parcel was reserved as open space. The design allowed the 
houses to be constructed with less land clearing and tree removal to reduce erosion potential 
from some of the steeper slopes. With public water available, greater flexibility in local zoning 
may have enabled more compact siting on one-half-acre lots or smaller, further reducing land 
disturbance and avoiding steep slopes while preserving 75 percent of the parcel as permanent 
open space. 

 
Figure 3-74 
Layout of the Littles Hill Cluster Subdivision 

With larger wastewater flows (typically greater than 10,000 gallons per day) more complex 
treatment units may become more feasible due to factors such as: 

• Cost effectiveness • Space requirements for treatment units 

• Treatment efficiency • Maintenance needs 

• System reliability  

3-59 



 

A Creative Vision: The Planning and Design Scenarios 

The cluster system selected for this site is a pre-fabricated unit. All wastewater flow is collected 
in a septic tank followed by a flow equalization tank. The treatment unit is an aerobic rotating 
biological contactor followed by a secondary clarifier and a deep bed sand filter. Ultraviolet light 
disinfection for pathogen removal occurs before discharge to a subsurface leaching field of 
plastic chambers. 

Community performance standards for the treatment system were set for BOD at 30 mg/l, TSS at 
30 mg/l, and total nitrogen at 10 mg/l. A licensed plant operator, monthly monitoring of 
treatment plant effluent, and quarterly monitoring of groundwater wells are required under the 
development’s regulatory permit approval. The structure containing the Littles Hill rotating 
biological contactor treatment unit looks like any other country barn and fits into the wooded 
landscape (Figure 3-75). 

Figure 3-75 
A Country Barn-Like Structure Houses the Treatment Unit 

Creating a New Town Center 

This case study focuses on creating a new town center. 

Existing Conditions Before Development 

The site is a sparsely settled area, wooded except for a truck stop and gravel pit. Like many areas 
near the interstate, it is zoned for a mixture of strip commercial, residential, and industrial uses, 
each separated into its own zone according to proximity to the highway. Figure 3-76 depicts a 
portion of this area along the state highway a quarter of a mile from the interchange  
(Figure 3-77). Existing development is scattered along the roadside adjacent to the site, including 
several small commercial and industrial buildings and the large truck stop that caters to traffic on 
the interstate (Figure 3-77). 

3-60 



 
A Creative Vision: The Planning and Design Scenarios 

Figure 3-76 
A Portion of the Case Study 
Site 

Figure 3-77 
The State Highway Interchange (above) and 
a Truck Stop Near the Interstate (below)

The town has identified the area as appropriate for economic development, which so far has 
resulted in preliminary plans for an office park opposite the truck stop. The area was also 
identified in the town’s comprehensive plan as a good location for a town center. Such a center 
could combine town government offices and emergency services with other municipal uses such 
as schools. These uses are currently scattered across the town, which lost its original village 
center to a state reservoir project.  

Issues of water supply and wastewater treatment weigh heavily on plans to develop the area. 
While full build-out of the district could support a municipal wastewater system, it will likely 
take decades before there are enough users to make such a system financially feasible. In the 
meantime, users will continue to build individual systems, which will likely force structures 
further apart and make it difficult to build at village-center densities. The town, meanwhile, lacks 
the funds to build a municipal system—especially when years could pass before enough tax-
paying users materialize to support it. 

Conventional Development Scenario 

Guided by zoning which calls for a narrow strip of commercial/industrial development along the 
roadside, with residential districts behind it, development occurs in haphazard fashion as lots 
become available (Figure 3-78). With nowhere else in town to go, a variety of uses find their 
way here, with small-scale industrial and warehouse buildings ending up next to commercial, 
office, and retail structures.  

3-61 



 

A Creative Vision: The Planning and Design Scenarios 

Figure 3-78 
Conventional Development Scenario 

The result is a chaotic pattern of development with no focus of activity other than the traffic on 
the highway. With one or two curb cuts from each lot, drivers must dodge cars pulling in and out 
from all directions. Eventually the situation becomes so dangerous and dysfunctional that the 
highway needs to be widened for extra turning lanes. 

The result is an environment that works, after a fashion, for cars and trucks, but that is 
increasingly dangerous for pedestrians (Figure 3-79). Even walking between adjacent businesses 
is difficult, much less crossing the highway on foot. People living in surrounding neighborhoods 
cannot walk to businesses on the highway, so must drive just to get a gallon of milk. Ultimately, 
all of the businesses along the strip have a hard time competing against whoever shows up to 
build a more functional and attractive strip mall or supermarket just down the road (Figure 3-79). 